Jump to content

Dude

Size, Length, Pitch air conditioning compressor bracket bolts

Recommended Posts

Does anyone know the size, length ,and pitch of the bolts that hold the bracket for the compressor on in L24 engine?

Share this post


Link to post
Share on other sites

Where is your compressor mounted? If it's the monster York thing on the right side that surrounds the fuel pump, then all the engine threaded holes on that side are M8x1.25. If its mounted down low on the header side, those four threaded bosses on the block low down are M10x1.5mm    As to length, get your tape measure out....

Share this post


Link to post
Share on other sites

Thank you zKars  yes it was the four bolts on the block that were 10×1.5 mm   As for the length it came out to be 7/8 of an inch I just have to find  bolts that short that a 10.9 strength Metric now 👍🏼😬

Share this post


Link to post
Share on other sites

zKars  I saw an older post where you had installed the GEN two mini I was wondering if you had pictures of the brackets you use to mount the unit under the dashboard and if so what metal used and where I could purchase that metal ?

Share this post


Link to post
Share on other sites

Im going to be doing an install as soon as the damn eBay person ships the vintage air unit. Your best bet for the mounts is just to make them out of a thin bar of steel. At least that's what it seems that everyone else is doing.

Share this post


Link to post
Share on other sites

Heyitsrama yup you’re right someone messaged me to use sheet metal that is used for making the frames on homes, to bad there is no one that just makes a kit 😅

Share this post


Link to post
Share on other sites

Up until the last one, I was making the brackets from scratch. 

The last though I used bracket arms from vintage air.

https://www.vintageair.com/brackets/

Then attached them to a plate I made that fits the four M10 block bosses.

Share this post


Link to post
Share on other sites

ZKars great thanks for the info I now have a good plan on what to do 👍🏼

Share this post


Link to post
Share on other sites

Create an account or sign in to comment

You need to be a member in order to leave a comment

Create an account

Sign up for a new account in our community. It's easy!

Register a new account

Sign in

Already have an account? Sign in here.

Sign In Now

  • Recently Browsing   0 members

    No registered users viewing this page.

  • Who's Online   8 Members, 1 Anonymous, 61 Guests (See full list)

  • Search Engine Meta Tags:
    classic, z, datsun, 240z, 260z, 280z, zcar, zed, s30, classiczcars.com, 240z.org, fairlady, 240, 260, 280, nissan, 240 z, 260 z, 280 z, zx, turbo, classic z, 280z cars, cars 240z, car forums, datsun, nissan, cars datsun, car club, 280zx, car, nissan zcar, classic z car,performance,300zx, car years, car raced, texas 350z, 300z, 350z, nissan racing , clubs car, zcca, club datsun
×

Important Information

By using this site, you agree to our Terms of Use.